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Apply grease to the shaft, and locker to the threads

ITEMNo. DESCRIPTION QTY. PARTNUMBER TORQUE ITEMNo. DESCRIPTION QTY. PARTNUMBER TORQUE PARTNUMBER  DESCRIPTION COMPONENTS
1 FRONT TRIANGLE 1 19 BEARING TOP HAT WASHER 4 SET3 099.24100 SET1: ZERO BEARING KIT 28 BEARING 6901-2RSGG, 12x24x6 (x4) / BEARING 3802-2RSGG, 15x24x7 (x4) / BEARING 6900-2RSGG, 10x22x6 (x2)
2 REAR TRIANGLE 1 20 BLIND PIVOT BOLT 4 SET3 13Nm 099.24202 SET 2: SHOCK HARDWARE KIT 20 SHOCK BOLT (x1) / TRUNNION SPACER (x2) / SHOCK BOLT (x1) / TRUNNION BOLT (x2)

3 LOWER LINK 1 099.24043 21 TRUNNION SPACER 2 SET2 099.24301 SET 3: UPPER LINK KIT 33 BEARING TOP HAT WASHER (x4) / BLIND PIVOT BOLT (x4)

4 UPPER LINK 1 09924044 22 BEARING, 10X22X6 (6900-2RS) 2 SETL 099.24402 SET 4: LOWER LINK KIT 34 SPACER, 3mm (x2) / PIVOT AXLE, 80mm (x1) / SPACER, 6x10x1t (x1) / TAPER NU (x1) / SCREW BOLT (x1) /
5 SHOCK DIRT SHIELD 1 SET6 23 TRUNNION BOLT 2 SET2 12Nm LOWER LINK BEARING SLEEVE (x1) / LOWER LINKFRONT BOLT (x1) / FEMALE (x1) / LOWER LINK FRONT BOLT (x1) /
6 BEARING, 12X24X6 (6901-2RS) 4 SET1 24 CABLE RUBBER LARGE 2 09921022 MALE (x1) / WASHER, 12x18x3t (x1)

7 SPACER, 3MM 2 SET4 25 CABLE RUBBER SMALL 1 09924041 099.00067 SET 5: HANGER M077 PLAY / F-PLAY HANGER MO77 (x1) / SCREW BOLT, M4x8 (x1)

8 PIVOT AXLE, 80MM 1 SET4 12Nm 26 BATTERY SCREW M5X10L-SP + 3 099.24048 5Nm 099.24046 SET 6: FENDER SET SHOCK DIRT SHIELD (x1) / 3SCREW BOLT, M3x7L-M (x2)

9 TAPER NUT 1 SET4 WASHER

10 SPACER BOLT, 6X10X1t 1 SET4 27 CHARGER PORT SCREW, M3x10L-M 2 2Nm

1 SCREW BOLT 1 SET4 8Nm 28 PLAY/F-PLAY HANGER 1 SETS

12 LOWER LINK BEARING SLEEVE 1 SET4 29 SPEED SENSOR SETSCREW, M4x8 1

13 LOWER LINKFRONT BOLT FEMALE 1 SET4 30 BATTERY COVER 1 099.24045

14 LOWER LINKFRONTBOLTMALE 1 SET4 15Nm 31 WASHER, 12x18x3t 2 SET4

15 SHOCK BOLT THREADED NUT 1 SET2 32 SCREW BOLT, M4X8 1 SET5

16 SHOCK BOLT 1 SET2 15Nm 33 CHAIN PROTECTOR 1 099.24047

17 SCREW BOLT, M3x7L-M 2 SAT6 3Nm 34 BOTTLE CAGE BOLT, M5x12 2

18 BEARING, 15X24X7 (3802-2RS) 4 SET1




